
NOTICE OF REGULAR MEETING 
OF THE  

SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 
ENGINEERING COMMITTEE  

June 13, 2024 
8:30 a.m. 

NOTICE IS HEREBY GIVEN that a Regular Meeting of the South Orange County Wastewater Authority (SOCWA) 
Engineering Committee was called to be held on June 13, 2024, at 8:30 a.m.  SOCWA staff will be present and 
conducting the meeting at the SOCWA Administrative Office located at 34156 Del Obispo Street, Dana Point, 
California. 

THE SOCWA MEETING ROOM IS WHEELCHAIR ACCESSIBLE. IF YOU REQUIRE ANY SPECIAL DISABILITY RELATED 
ACCOMMODATIONS, PLEASE CONTACT THE SOUTH ORANGE COUNTY WASTEWATER AUTHORITY SECRETARY’S OFFICE AT (949) 
234-5452 AT LEAST SEVENTY-TWO (72) HOURS PRIOR TO THE SCHEDULED MEETING TO REQUEST SUCH ACCOMMODATIONS.
[...]
developed and analyzed for life-cycle costs 
based on capital and annual costs for power 
and cooling water consumption. Installation 
of turbine blowers was recommended to al-
low better control of air delivery to the aera-
tion basins. 

 Project engineer for the J.B. Latham 
Wastewater Treatment Plant Digester 3 Re-
pairs for SOCWA, California. The project in-
cluded delivery of a preliminary design re-
port analyzing the necessary repairs to the 
digester’s mechanical appurtenances and 
instrumentation to improve safety and op-
erations reliability. Drawings and specifica-
tions were prepared for concrete repair and 
recoating, piping and valve modifications, 
and instrumentation upgrades. 

 Project engineer for the J.B. Latham 
Wastewater Treatment Plant Digester Ca-
pacity Evaluation for SOCWA, California. The 
project included analysis of digester perfor-
mance and operations to determine di-
gester capacity for select goals. These in-
cluded Class B biosolids, gas production for 
cogeneration, process stability, and emer-
gency storage. 

 Project engineer for the J.B. Latham 
Treatment Plant Facility Plan for SOCWA, 
California. The Facility Plan provided a 20-
year planning window for liquid and solids 
treatment, flow analysis, odor control, en-
ergy management, site planning, and regu-
latory issues. Project duties included flow 
and plant capacity analysis, solids treatment 
analysis for thickening and digestion, site 
planning, cost estimating, and report prepa-
ration. 

 Condition assessment task leader for the 
City of Oceanside, California, 2013 Inte-
grated Master Plan update. The task en-
tailed condition assessment of the City’s 32 
sewer lift stations. Replacement and rehabil-
itation projects were identified and priori-
tized for use in the City’s CIP. 

 Staff engineer for the Wastewater Treat-
ment Plant Upgrade for the City of Santa 
Maria, California. Detailed cost estimates 
were updated for the addition and replace-
ment of multiple processes within the treat-
ment plant. Construction of a new digester 
and trickling filter were estimated along with 
replacement of the existing sludge drying 
beds. An estimate for new percolation 
ponds was developed including size and lo-
cation of the ponds and grading of the ex-
isting land. 

 Project engineer for the Sweetwater Au-
thority, California, Robert A. Perdue Water 
Treatment Plant Facilities Master Plan Up-
date. Carollo completed a detailed condi-
tion assessment plan and investigation to 
create an overall asset list for installed 
equipment at the plant, including structural, 
mechanical, electrical, and instrumentation 
assets. The project also includes process im-
provement evaluations to explore safer use 
of chemicals on site; replaces the aging 
clearwell facility; improves chemical han-
dling, conveyance, and mixing; upgrades 
the intake structure to reduce manpower 
needed for operational tasks; and assesses 
potential regulatory requirements that could 
alter the treatment process at the plant. 

 

107



 

 
 

 

Education 
MS Environmental and 
Water Resources 
Engineering, University of 
Texas, Austin, 2001 
BS Civil and 
Environmental 
Engineering, University of 
California, Davis, 1999 

Licenses 
Civil Engineer, California 
Professional Engineer, 
Kentucky  

Professional 
Affiliations 
California Water 
Environment Association 
(CWEA) 
Santa Ana River Basin 
Section of CWEA 
(SARBS): 

- Past-President, Board 
of Directors 

Southern California 
Alliance of Publicly 
Owned Treatment Works 
Water Environment 
Federation 

- Member, Residuals 
and Biosolids 
Committee 

- Past Chair, Solids 
Separation Sub-
Committee 

- Member, Bioenergy 
Sub-Committee 

 

Rashi Gupta, PE 
Rashi Gupta, a vice president and project manager with Carollo Engineers, has spe-
cialized in delivering sustainable solutions for biosolids management and wastewater 
treatment throughout her career. Ms. Gupta is Carollo’s Wastewater Practice Director, 
which allows her to remain current on leading wastewater technologies including 
changes within the biosolids management field. Her responsibilities as project man-
ager and process specialist on solids-related projects across the country have taken 
her from the initial planning phase through design to start-up after construction. She 
also leads applied research projects for solids processes to assess the best ways to in-
tegrate innovation into facilities. From this experience, Ms. Gupta has become a na-
tional expert in all things related to solids – from thickening and dewatering to diges-
tion and subsequent practices to beneficially use biogas and biosolids. A summary of 
her experience includes:

Relevant Experience 
 Project manager for the South Orange 
County Wastewater Authority (SOCWA), 
California, JB Latham Facility Improvements 
Package “B”. Planning, design, and engi-
neering services during construction (ESDC) 
for various plant upgrades and basin reha-
bilitation. The planning of this project used 
process and hydraulic modeling to assess 
the plant’s capacity under a variety of oper-
ating scenarios, assessed various effluent 
management options, evaluated the condi-
tion of existing infrastructure onsite, and 
made recommendations for facility im-
provements to address capacity and condi-
tion-related constraints. Those recom-
mended improvements were then designed 
and implemented in the design and ESDC 
project phases. Improvements included re-
habilitation of primary and secondary sedi-
mentation basins, dissolved air flotation 
thickeners, thickened sludge pumping, di-
gester mixing, digester heating, effluent 
pump station and valves, and associated 
electrical and controls systems.  

 Project manager for the Blower Building 
Condition Assessment at the JB Latham 
Treatment Plant for SOCWA, California. This 
project included condition assessment of 
the building, mechanical, and electrical sys-
tems, and performance assessments of the 
plant’s existing blowers, primary influent 
pumps, RAS pumps, WAS pumps, and pri-
mary sludge pumps.  

 Principal-in-charge for the TDS Study at 
the JB Latham Treatment Plant for SOCWA, 
California. This project included an evalua-
tion of expected impact of increased TDS in 

the plant influent on the plants’ liquid and 
solids treatment systems. The plant’s pro-
cesses were modeled and calibrated against 
bench scale bioreactors to assess treatment 
impacts. Impacts to solids digestion and de-
watering were also considered to allow the 
agency to relay increased operating costs to 
a developer seeking to send high-TDS 
groundwater dewatering flows to the plant. 

 Project manager for the Flare Study at 
the JB Latham Treatment Plant for SOCWA, 
California. This project included an evalua-
tion of expected SCAQMD permitting re-
quirements and recent code requirements 
on new flares and digester gas storage sys-
tems that SOCWA may need to install at the 
JBLTP.  

 Technical advisor for the Innovative 
Biosolids Technologies project for SOCWA, 
California. The project included 
identification of promising innovations in 
biosolids management, development of an 
RFP for related solutions providers, and 
evaluation of proposals received relative to 
criteria important to SOCWA. 

 Project manager for the Dewatering and 
Digester System Assessment Project at the 
JB Latham Treatment Plant for SOCWA, Cal-
ifornia. This project includes capacity and 
condition assessment of the existing di-
gester heating and dewatering processes.  

 Project manager for the JB Latham 
Treatment Plant Blower Building 1 Crack Re-
pair Design project for SOCWA, California. 
Managed project which included inspection 
of structural cracks and deficiencies within 

108



Rashi Gupta, PE 

 
 

Awards 
Induction into Select 
Society of Sanitary Sludge 
Shovelers (5S) by the 
California Water 
Environment Association 
Spotlight Volunteer 
Award from the Santa 
Ana River Basin Section 
of CWEA 

Other 
Accomplishments 
National Science 
Foundation Fellow - 
University of Texas, 
Austin 
Regents Scholar - 
University of California, 
Davis 
Recipient of University of 
California, Davis M.S. 
Ghausi Medal for the 
College of Engineering 

 

existing building and fast-tracked repair de-
tails, drawings, and specifications necessary 
for emergency repairs. 

 Project manager for the Hydraulic Study 
at the JB Latham Treatment Plant for 
SOCWA, California. This project includes the 
development and calibration of a full plant 
hydraulic model, and hydraulic modeling to 
assess plant capacity under varying hydrau-
lic scenarios.  

 Project manager for the JB Latham 
Treatment Plant Consolidated Headworks 
Feasibility Study project for SOCWA, Califor-
nia. Managed project which included pre-
liminary sizing, layouts, and cost estimates 
for a new headworks facility at the plant to 
assess the feasibility of such a system at this 
very constrained site. 

 Design engineer and construction sup-
port for the Perris Valley Regional Water 
Reclamation Facility Plant 3 Facilities Expan-
sion to 22 mgd for the Eastern Municipal 
Water District, California. This project in-
cluded the addition of a new liquid treat-
ment train and completely new anaerobic 
digestion systems to handle solids from 
both liquid trains. A new centrifuge, associ-
ated polymer, and electrical systems were 
installed in the existing dewatering facility to 
increase dewatering capacity and improve 
performance. Ms. Gupta was a lead engi-
neer for the solids processes and set the de-
sign criteria for those systems. Her design 
responsibilities also included new primary 
sludge and scum pump stations, a waste ac-
tivated sludge thickening facility with rotary 
drum thickeners, two return activated 
sludge/waste activated sludge pump sta-
tions, a digested sludge transfer pump sta-
tion, and tertiary filter backwash and cen-
trate return water pump stations. She also 
provided construction support services 
through submittal review and responses to 
contractor requests for information. 

 Technical advisor for the Sludge Thick-
ening and Dewatering Building projects at 
the 285 mgd Central District WWTP and 
112.5 mgd South District WWTP operated by 
the Miami-Dade Water and Sewer Depart-
ment, Florida. She worked with the team to 
develop facility layouts/design concepts and 

continued through project duration, pro-
vided technical reviews and checks for the 
design of the thickening and dewatering fa-
cilities polymer, cake conveyance and truck 
loading for both treatment plants. Each 
treatment plant will get new thickening and 
dewatering buildings with four 30-inch bowl 
dewatering centrifuges, dry polymer make-
down, cake pumping systems and truck 
loading silos. The Central District WWTP will 
include thickening with eight gravity belt 
thickeners whereas the South District WWTP 
will include six 30-inch bowl thickening cen-
trifuges. Each facility will also include new 
odor control, centrate management, electri-
cal and controls systems. 

 Project manager for the Union Sanitary 
District’s WAS Thickener Replacement Pro-
ject at the Alvarado Wastewater Treatment 
Plant in Union City, California. The project 
includes evaluation of thickening technolo-
gies, and preliminary and final design for a 
retrofitted thickening facility with new poly-
mer, thickened sludge conveyance, HVAC, 
electrical and other ancillary systems. 

 Process specialist for the City of Burlin-
game, California, Digester Equipment Build-
ing and Digester No. 2 preliminary design. 
The preliminary design includes a new 55-ft 
diameter digester, rehabilitation of an exist-
ing pump mixing systems for both digest-
ers, and a new digester equipment building 
to house new sludge recirculation and heat-
ing systems and a new electrical room.  

 Process specialist for the Solids Handling 
Improvement Project at the Bend Water 
Reclamation Facility for the City of Bend, Or-
egon. The project includes the rehabilitation 
of existing thickening and dewatering facili-
ties to install new equipment for increased 
capacity and reliability. Preliminary design 
included an assessment of dewaterability 
through external sludge testing, investiga-
tion of potential optimization measures to 
improve process efficiency, and an evalua-
tion of screw presses, centrifuges, and belt 
filter presses for installation in an existing 
solids handling building. Final design was 
based on the results of that evaluation and 
includes centrifuges and upgrades to the 
polymer, ventilation, cake load-out, auto-
mation, and electrical facilities.  

109



 

 
 

Education 
MS Electrical Engineering, 
Colorado School of 
Mines, 2011 
BS Electrical Engineering, 
Colorado School of 
Mines, 2007 

Licenses 
Professional Engineer, 
Colorado, Mississippi, 
Illinois, Virginia, Maryland 
Electrical Engineer, 
Arizona, California, 
Nevada 

Christopher L. Loving, PE 
Chris Loving is a principal electrical engineer and is Carollo’s Community of Practice 
leader for electrical system studies. He has extensive experience in electrical and in-
strumentation design and construction management for both water and wastewater 
treatment facilities. He also has in-depth knowledge of short circuit studies, protec-
tive device coordination and arc flash studies and can perform electrical system stud-
ies in ETAP, SKM, and EasyPower. His projects typically have involved extensive coor-
dination with other disciplines, understanding and incorporating plant operator input, 
and wide-ranging integration with existing facilities. Many projects have included de-
tailed and complex construction sequencing plans to minimize plant downtime. 

Relevant Experience 
 Electrical and instrumentation engineer 
for the design and construction support of a 
650-kW cogeneration system for the South 
Orange County Wastewater Authority Lat-
ham treatment plant, California. Project in-
cluded extensive coordination with two 
other consultants performing work on the 
same construction documents including the 
service entrance gear being designed by 
others. Project included utilizing custom 
standards for the I&C design documents. 

 Electrical and instrumentation engineer 
for the design of an 846-kW cogeneration 
system for the South Orange County 
Wastewater Authority Regional treatment 
plant, California. Project includes extensive 
utility coordination and developing Califor-
nia Rule 21 documentation and assistance 
with the utility interconnection agreement. 
The design includes all new switchgear and 
several other pieces of distribution gear. Ex-
tensive integration with the existing electri-
cal distribution system was required and a 
detailed temporary power plan/construction 
sequence was developed as a part of this 
project. 

 Electrical and I&C engineer for the Hi-
Desert Water District, Yucca Valley, Califor-
nia, Collection System Phase 1. Carollo pro-
vided design and construction support for 
the complete collection system of the $95 
million Phase I Wastewater Reclamation 
Project. Phase 1 included 77 miles of collec-
tion system piping ranging from 6 to 24 
inches in diameter, three lift stations, ten 
separate jack-and-bore installations across 
Caltrans right of way at SR 62 and 247, and 
replacement of more than 78 miles of road-
way. 

 Electrical and instrumentation engineer 
for the design and construction support of a 
1.1-MW cogeneration system for the City of 
Hayward, California, Wastewater Treatment 
Facility. Project consisted of developing con-
struction documents for a 1.1-MW digester 
gas-fueled reciprocating-engine-based co-
generation system. System included installa-
tion of a single engine with space for a sec-
ond unit, all appurtenant equipment, fuel 
treatment equipment, emission control 
equipment, and all electrical interconnection 
equipment.  

 Lead electrical engineer and project en-
gineer for a series of electrical upgrade pro-
[...]
Treatment Plant PCS Design. 

 Electrical engineer cost estimator for the 
City of Salem's Willow Lake Water Pollution 
Control Facility Gravity Thickeners/Sludge 
Degritting Improvements, Salem, Oregon.  

 Electrical engineer cost estimator for the 
City of Longmont, Colorado, Sludge Control 
Building Modifications. 

 Electrical engineer cost estimator for the 
Albuquerque Bernalillo County Water Utility, 
New Mexico, SWRP MCC and Switchgear 
Replacement.  

 Electrical engineer cost estimator for the 
City of Yuma, Arizona, Figueroa Ave WPCF 
Electrical Upgrade.  

 Electrical engineer cost estimator for the 
City of Oak Harbor's Wastewater Treatment 
Plant Preliminary and Final Design, Oak Har-
bor, Washington. 

 Electrical, instrumentation and controls 
inspector for the Metro Water Recovery, 
Colorado, PAR 1247 Electrical Transformer 
Replacement Project and PAR 1259 Digester 
Complex Rehabilitation Project. Project in-
cluded replacement of two 4.16 kV to 13.2 
kV substation transformers with low re-
sistance and zig-zag transformer grounding, 
two 13.2 kV to 480 V substation transform-
ers with high resistance grounding, and a 
480 V load center. 

 Electrical, instrumentation and controls 
inspector for the City of Aurora, Colorado, 
Wemlinger Water Purification Facility (WPF) 

CT Chamber. The project consists of con-
struction of a new buried concrete water 
disinfection contact chamber. 

 I&C quality management reviewer for 
the City of Omaha, Nebraska, Riverview Lift 
Station Final Design.  

 Electrical, instrumentation and controls 
construction coordinator for the City of Au-
rora, Colorado, Cherry Creek Well Field 
Controls Rehabilitation. 

 Electrical, instrumentation and controls 
inspector for Metro Water Recovery, Colo-
rado, PAR 1085 South Secondary Improve-
ments Construction Services. Project in-
cluded modifying and upgrading the South 
Secondary Treatment Facilities to treat 114 
million gallons of wastewater per day. Pro-
ject included design of electrical, instrumen-
tation, and control elements for successful 
integration into facility SCADA system. 

 Electrical, instrumentation and controls 
inspector for the City of Longmont, Colo-
rado, Gravity Thickening & Digester Gas 
Modifications Construction Services. Project 
included preliminary and final design docu-
ments for replacement of two thickened 
sludge pump stations and siting of a new 
waste gas burner. 

 Electrical, instrumentation, and controls 
auditor for the Metro Water Recovery, Colo-
rado, Owner's Advisor PAR 1088 Northern 
Treatment Plant Program Construction Ser-
vices. The Owner’s Advisor assisted the Dis-
trict in the management of the 7-year Pro-
gram for all planning, procurement, con-
struction, and start-up services for the im-
plementation of a 24-mgd advanced treat-
ment facility, a 7-mile interceptor, and the 
11-mile effluent pump back system. The 
Owner’s Advisor was co-located with District 
staff for the delivery of the $475-million Pro-
gram. The Program includes the largest, 
constructed PDB project to date in the U.S. 
water/wastewater industry, and has been 
referenced by the Water Design-Build 
Council and Design-Build Institute of Amer-
ica as an example for best value, qualifica-
tions-based procurement.  

115



 

 
 

 

Education 
BS Mechanical 
Engineering, University of 
California, Irvine, 1998 

Licenses 
Mechanical Engineer, 
California 

Professional 
Affiliations 
American Society of 
Mechanical Engineers 
 
 
 
 
 
 

Juan R. Loera, PE 
Juan Loera is a principal mechanical engineer with Carollo with more than 24 years of 
experience designing mechanical systems for municipal wastewater treatment facili-
ties. He has worked on a number of different wastewater projects in various aspects 
of analysis, design, and construction of digester gas system projects. Juan has exten-
sive knowledge in the design of large blowers, compressors, and pumping systems 
associated with water and wastewater treatment facilities and the HVAC systems nec-
essary for process and electrical buildings. He has evaluated, analyzed, and developed 
approaches for combining existing digester gas systems with new plant expansions; 
combined multiple blower facilities to operate as a common system; and designed 
new digester gas piping systems to replace old poorly performing corroded piping 
systems. A summary of his relevant experience follows: 

Relevant Experience 
 Mechanical engineer for the 15-mgd RP-
5 project for the Inland Empire Utilities 
Agency, California. The design included a 
complete 15-mgd Title 22 facility that was 
designed to treat wastewater using a mixed 
liquor suspended solids (MLSS) concentra-
tion of 5,000 mg/L and a solids retention 
time (SRT) of 45 days. The design also in-
cluded retrofit of the solids handling facili-
ties at the RP-2 facility. Solids handling in-
cluded gravity thickening, anaerobic diges-
tion, and belt press dewatering for primary 
sludge, and dissolved air flotation (DAF) 
thickening, aerobic digestion, and belt press 
dewatering for secondary sludge. His re-
sponsibilities included designing the piping 
for the aeration air distribution system and 
blower size selection. 

 Mechanical engineer for design of the 
Temecula Valley Regional Water Reclama-
tion Facility Expansion to 12 mgd for the 
Eastern Municipal Water District, California. 
The expansion included construction of a 
new 32-mgd headworks, 4-mgd pri-
mary/secondary treatment, and increased 
tertiary facility and solids handling (thicken-
ing and anaerobic digestion) capacity. His 
responsibilities included designing piping 
for the aeration air distribution system. 

 Mechanical discipline lead for design of 
the Central Plant South Secondary Treat-
ment Facilities Phase 2 for the Clark County 
Water Reclamation District, Nevada. The 
project included design for a 40-mgd ad-
vanced secondary treatment expansion de-
signed for biological nutrient removal. Facili-
ties included aeration basins, secondary 
clarifiers, return-activated sludge/waste-

activated sludge (RAS/WAS) pump station, 
blower building, electrical building, chemical 
feed facilities, yard facilities, miscellaneous 
piping, and HVAC systems. 

 Design engineer for a high-speed turbo-
blower system design engineer for the Post 
Point Wastewater Treatment Plant Expan-
sion project for the City of Bellingham, 
Washington. The project increased the plant 
capacity from 25,000 pounds per day influ-
ent biochemical oxygen demand (BOD) to 
40,000 pounds per day and 22 mgd. The 
project included the addition of chemically 
enhanced primary treatment, primary efflu-
ent pump station modifications, an anaero-
bic selector basin, new aeration basins, and 
rehabilitation and conversion of existing 
aeration basins from high-purity oxygen to 
diffused air, new blower building with 
standby generator, secondary clarifier, re-
turn activated sludge (RAS)/waste activated 
sludge (WAS) pump station and plant water 
pump station modifications. His responsibili-
ties included evaluating various high-speed 
single-stage turbo blowers and designing a 
mixed-sized high-speed turbo blower sys-
tem; automated blower controls; an intake 
air system; and a heating, ventilation, and air 
conditioning (HVAC) system. 

 Design engineer for the final design of 
the South Secondary Improvements project 
for the Metro Wastewater Reclamation Dis-
trict, Colorado. The project incorporated a 
two-year effort in design of a new 110-mgd 
biological nutrient removal (BNR) activated 
sludge secondary complex with an antici-
pated construction cost of $225 million. The 
facility included complete nitrification and 
denitrification and phosphorus removal. The 

116



Juan R. Loera, PE 

 
 

 

Awards 
OCSD Plant No. 2 
Headworks Replacement 
Project, P2-66 

- Engineering Research 
Achievement Award, 
California Water 
Environment 
Association, 2005 

- Engineering Research 
Achievement Award, 
Santa Ana River Basin 
Section of the 
California Water 
Environment 
Association, 2005 

 

design featured six parallel-activated sludge 
aeration basins, each with a capacity of 
nearly 20 mgd. The treatment complex in-
cluded a common mechanical building fea-
turing a 269-mgd primary effluent pump 
station and an aeration blower building 
housing five 2,000-hp blowers. The plant will 
be constructed on a new area of the exist-
ing site and incorporate centrate treatment 
facilities using a unique Centrate and Return 
Activated Sludge Re-aeration Basin (CaRRB) 
process. The new facility featured an exten-
sive network of piping and equipment gal-
leries surrounding the complex to contain 
all piping pumping equipment and electrical 
cabling inside and protected from inclement 
weather. The project included planning to 
maintain plant operations while approxi-
mately $90 million of rehabilitation occurs in 
and adjacent to the operating facilities. The 
project incorporated over 2,500 drawing 
sheets and 10 volumes of bid documents. 
His responsibilities included design of the 
Blower Building. The blower system design 
included five single-stage centrifugal blow-
ers with 2,000-hp motors and 29,260-scfm 
capacity, a completely automated blower 
and dissolved oxygen (DO) control system, 
an intake air filtration system, suction and 
discharge silencers, a 10-ton overhead 
bridge crane system, an HVAC system, and 
acoustical treatment. 

 Project engineer for the $138 million Or-
ange County Sanitation District, Headworks 
Rehabilitation and Expansion at Plant 1 (P1-
105). This project will expand the capacity at 
Plant 1 from 280 mgd to 320-mgd. The pro-
ject includes comprehensive rehabilitation 
and expansion of influent flow metering and 
diversion; bar screens; screenings handling; 
influent pumping; grit handling; primary 
flow splitting and metering; odor scrubbers; 
and electrical buildings. Construction se-
quencing to maintain headworks in service 
during construction. 

 Construction management services dur-
ing construction of the $35 million Second-
ary Treatment Expansion at Plant No. 1 for 
the Orange County Sanitation District, Cali-
fornia. The project included new high-effi-
ciency blowers, retrofit of 10 existing aera-
tion basins, 10 new secondary clarifiers, 3 

new dissolved air flotation (DAF) units, reha-
bilitation of existing DAF units, and rehabili-
tation of the return activated sludge/waste 
activated sludge (RAS/WAS) pumping 
plants. The project also included program-
mable logic controllers (PLCs) and monitor-
ing of the above treatment processes. 

 Project engineer for the Orange County 
Sanitation District, California, 2017 Facilities 
Master Plan. This Master Plan develops a 
20-year capital improvement plan for OC 
San’s treatment plant and collection system 
sewers and pump stations. Over the 20-year 
planning period, numerous OC San treat-
ment facilities and collection system sewers 
and pumping facilities will need rehabilita-
tion or replacement, with a total capital ex-
penditure of approximately $5 billion. This 
Master Plan identifies the rehabilitation/re-
placement needs and develops a prelimi-
nary Scope of Work and planning level cost 
estimate for each project. 

Design engineer for design of the San 
Jacinto Valley Regional Water Reclamation 
Facility Plant 2 Facilities and Title 22 Tertiary 
Treatment Upgrade for the Eastern Munici-
pal Water District, California. The project in-
cluded planning, preliminary design, final 
design, and construction services for a com-
prehensive plant expansion to 14 mgd. In 
addition to solids handling facilities, the pro-
ject included a new headworks; primary, 
secondary, and tertiary treatment; and efflu-
ent pumping. Solids processes included a 
new waste-activated sludge (WAS) thicken-
ing building, two new anaerobic digesters 
with provisions for two-phase digestion, a 
sludge storage tank, digester gas storage 
and compression facilities, evaluation of co-
generation, and dewatered sludge truck 
loading hopper. Responsibilities included 
designing the new 18-mgd headworks facil-
ity, aeration blowers, digester gas handling 
system, and utility water and effluent pump 
stations; designing the HVAC and odor con-
trol systems and leading the design of the 
tertiary effluent storage ponds; and design-
ing a new aeration air system with high-
speed single-stage turbo blowers and incor-
porating the existing engine-driven multi-
stage blowers into one common system.  

117



 

 
 

 

Education 
BS Civil Engineering, 
University of California, 
Berkeley, 2002 

Licenses 
Civil Engineer, California 
 
 

Hipom (Caleb) Che, PE 
Caleb Che is a structural engineer with 22 years of experience in civil engineering. He 
has been responsible for designing water and wastewater treatment facility structures 
in accordance with current standards of building codes and responsible for providing 
structural specifications for the project. He has reviewed structural shop drawings and 
responded to requests for information (RFIs) in regard to construction issues. His ex-
perience includes:

Relevant Experience 
 Project engineer (structural) for the AWT 
No. 2 Filter Assessment Project at the Re-
gional Treatment Plant for the South Or-
ange County Wastewater Authority, Califor-
nia. This project includes capacity and con-
dition assessment of the existing AWT filter 
process.  

 Project engineer (structural) for the 
Package B Improvements Planning project 
at the JB Latham Treatment Plant for the 
South Orange County Wastewater Author-
ity, California. This project included capacity 
and condition assessment of the existing 
liquid treatment trains, evaluation of effluent 
management options, cost modeling, pro-
cess modeling, hydraulic modeling, and ca-
pacity analyses of solids thickening and di-
gestion processes.  

 Project engineer (structural) for the 
Blower Building 1 Crack Repair Project at the 
JB Latham Treatment Plant for the South 
Orange County Wastewater Authority, Cali-
fornia. This project includes emergency con-
crete crack repair of the existing blower 
building. 

 Project engineer (structural) for the De-
watering and Digester System Assessment 
Project at the JB Latham Treatment Plant for 
the South Orange County Wastewater Au-
thority, California. This project includes ca-
pacity and condition assessment of the ex-
isting digester heating and dewatering pro-
cesses.  

 Structural engineer for the Clean Water 
Services Rock Creek Wastewater Treatment 
Plant, Oregon. Tasks include performance of 
an ASCE 41-13, Tier 1 and Tier 2 seismic 
evaluations for the existing dewatering 
building for the development of seismic ret-
rofit. 

 Structural engineer for the PS15-06 Seis-
mic Study at Plant No. 1 and 2 for the 

Orange County Sanitation District, Califor-
nia. Tasks include performance of an ASCE 
41-13, Tier 1 and Tier 2 seismic evaluations 
for the various existing structures.  

 Structural engineer for the P1-105 Head-
works Rehabilitation and Expansion at Plant 
No. 1 Project for the Orange County Sanita-
tion District, California. Tasks include perfor-
mance of an ASCE 41-13, Tier 1 and Tier 2 
seismic evaluations for the various existing 
structures for future long-range facility plan-
ning and the development of seismic retrofit 
strategies.  

 Project engineer for the Post Point Re-
source Recovery Plant’s Primary Sludge 
Tank Replacement Design for the City of 
Bellingham, Washington. The existing pri-
mary sludge tank plays an important role in 
the solids handling process. However, this 
tank is reaching the end of its useful life and 
needs to be replaced. Carollo is leading the 
design to replace this individual tank with a 
pair of 40,000- to 50,000-gallon tanks for a 
total minimum sludge storage capacity of 
80,000 gallons. Installation of the new tanks 
at the proposed location will require piping 
and pumping transport revisions for sludge 